GOVERNMENT OF GOA
QUALITY CONTROL LABORATORY

WATER RESOURCES DEPARTMENT

Test Report No.: WRD / QC / F.6-2 / Cube -T : 799,800,813,814,847,848,861,862,878/ Lab / 273/ 2020 - 21  Dated:- 27/ 02 / 2021. Laboratory : Bicholim - Goa
,879,892,893, 906,907, 937,938,963,964,983,984,997,998,1008,1009 Sub Division V (QC)/WRD/ Bicholim- Goa.

Name of work : Improvement to existing Tali at Sangavwada VP Ozari in Pernem Goa.
Ref. to Requisition No.:No-MI/SDIII/WDI/F-58/2020-21/364 Dated :- 25/ 01/ 2021.
Qty. Recived. :24 Sets of cube Date of Receipt:- 27/01/2021. Tested on: -28 & 29/01/21 & 01 to 16/02/21 as per due dates. Ref to CPWD :2009, Vol. |
Sample: Cube Mix 1:2:4 0.S No.:4820,4821,4835,4836,4874,4875,4888,4889,4908,4909,4924,4925,4939,4940,4979,4980,5008,5009,5033,5034,5051,5052,5065,5066/SS
Lab. Sample No.:221 to 244 Tested By: Mrs. S.B. Naik Shirodkar. J.E.
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SR. Max./Min.Value | % above or
NO. DISCRIPTION OF SAMPLE TESTED FOR RESULTS permissable below REMARK
28 " day 260.51 Kg/Cm?
1 Cement concrete cube of mix 1:2: 4, cast on compressive 242.38 Kg/Cm? 210,00 Kg/om? 16.50 Qty represents - 29.00 Cum for two
31/12/2020. For Nallah wall. strength 231.06 Kg/Cm? ' sets of cubes.
Average 244.65 Kg/Cm?
28 " day 246.91 Kg/Cm?
Cement concrete cube of mix 1:2: 4, cast on compressive 249.18 Kg/Cm?
2 131/12/2020. For Nallah wall. strzngth 22653 KZ/sz 21000Kg/em® | 1470 | - do -
Average 240.87 Kg/Cm?
28 " day 237.85 Kg/Cm?
3 Cement concrete cube of mix 1:2: 4, cast on compressive 260.51 Kg/Cm? 210.00 Kg/cm? 17.94 Qty represents - 28.00 Cum for two
01/01/2021. For Nallah wall. strength 244.65 Kg/Cm? sets of cubes.
Average 247.67 Kg/Cm?
28 " day 237.85 Kg/Cm?
Cement concrete cube of mix 1:2: 4, cast on compressive 253.71 Kg/Cm?
4 101/01/2021. For Nallah wall. stringth 240.12 KS,sz 21000Kg/em® | 1604 | do -
Average 243.89 Kg/Cm?
28 " day 242.38 Kg/Cm?
5 Cement concrete cube of mix 1:2: 4, cast on compressive 237.85 Kq/Cm2 210.00 Kg/cm2 12.90 Qty represents - 28.00 Cum for two
04/01/2021. For Nallah wall. strength 231.06 Kg/Cm? sets of cubes.
Average 237.10 Kg/Cm?
28 " day 235.59 Kg/Cm?
Cement concrete cube of mix 1:2: 4, cast on compressive 262.77 Kg/Cm?
® 104/01/2021. For Nallah wall. strzngth 244.65 KS,sz 210.00 Kg/em® 14 do -
Average 247.67 Kg/Cm?

Junior Engineer Assistant Engineer




REPORT PAGE 02 OF 04

SR. Max./Min.Value | % above or
DISCRIPTION OF SAMPLE TESTED FOR RESULTS REMARK
NO. permissable below
28 th day 240.12 Kg/Cm2
, |Cement concrete cube of mix 1:2: 4, cast on compressive 246.91 Kg/Cm? 210.00 Ka/em? 13.26 Qty represents - 29.00 Cum for two
05/01/2021. For Nallah wall. strength 226.53 Kg/Cm? LU Rgiem ' sets of cubes.
Average 237.85 Kg/Cm®
28 th day 237.85 Kg/Cm2
g |Cement concrete cube of mix 1: , cast on compressive | 21293 | Kg/Cm? 210,00 Ka/crm? 751 | A
05/01/2021. For Nallah wall. strength 22653 | Kg/Cm? o Rgrem '
Average 225.77 Kg/Cm?
28 th day 237.85 Kg/Cm2
9 Cement concrete cube of mix 1: , cast on compressive 255.97 Kg/Cm? 210,00 Ka/em’ 14.34 Qty represents - 29.00 Cum for two
07/01/2021. For Nallah wall. strength 226.53 Kg/Cm? LU Rgiem ' sets of cubes.
Average 240.12 Kg/Cm?
28 th day 233.32 Kg/sz
Cement concrete cube of mix 1: , cast on compressive | 262.77 Kg/Cm? )
10 \07/01/2021. For Nallah wall. strength 228.79 Kg/Cm? 210.00 Kg/em o6 do -----
Average 241.63 Kg/Cm?
28 ™ day 231.06 Kg/Cm?
11 |Cement concrete cube of mix 1: , cast on compressive 228.79 Kg/Cm? 210.00 Ka/em? 1254 Qty represents - 28.00 Cum for two
08/01/2021. For Nallah wall. strength 249.18 Kg/Cm? oo rgiem ' sets of cubes.
Average 236.34 Kg/Cm?
28 th day 217.47 Kg/Cm2
Cement concrete cube of mix 1: , cast on compressive 215.20 Kg/Cm? )
12 | 08/01/2021. For Nallah wall, strength | 24238 | kg/om? | 2L0-00Kefem [ . do-----
Average 225.02 | Kg/Cm?
28 th day 255.97 Kg/Cm2
13 |Cement concrete cube of mix 1: , cast on compressive | 244.65 Kg/Cm? 210.00 Ka/em? 15.06 Qty represents - 29.00 Cum for two
09/01/2021. For Nallah wall. strength 224.26 Kg /Cm? .00 Kg/cm . sets of cubes.
Average 241.63 Kg/Cm?
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SR. Max./Min.Value | % above or
DISCRIPTION OF SAMPLE TESTED FOR RESULTS .
NO. permissable below REMARK
28 th day 237.85 Kg/Cm2
Cement concrete cube of mix 1:2: 4, cast on compressive 235.59 Kg/Cm? ty represents - 29.00 C
14 100/01/2021. For Nallah wall : o 21000kgem? | 1200 | OV morte
: all. strength 237.85 Kg/Cm sets of cubes.
Average 237.10 | Kg/Cm?
28 th day 233.32 Kg/sz
Cement concrete cube of mix 1:2: 4, cast on compressive 226.53 Kg/Cm? ty represents - 27.00 Cum for t
15112/01/2021. For Nallah wall strF:an th =1 210,00 Kg/em? 1075 | Qurep umtortwo
. . g 237.85 Kg/Cm sets of cubes.
Average 232.57 Kg/Cm?
og th day 242.38 Kg/Cm?
1 |Cement concrete cube of mix 1:2: 4, cast on compressive | 249.18 Kg/Cm? 2 16.86 d
12/01/2021. For Nallah wall. strength 20465 | KgiomZ | ZH0-00Kefem T 0=
Average 245.40 Kg/Cm?
28 th day 262.77 Kg/Cm2
Cement concrete cube of mix 1:2: 4, cast on compressive 249.18 Kg/Cm? ty represents - 29.00 Cum for t
17 b M1 Si000kgrem? | 17.04 | QUTEP um forwo
14/01/2021. For Nallah wall. strength 231.06 Kg/Cm sets of cubes.
Average 247.67 Kg/Cm®
28 th day 249.18 Kg/Cm2
18 Cement concrete cube of mix 1:2: 4, cast on compressive 226.53 Kg/Cm® 2 1218 d
14/01/2021. For Nallah wall. strength 23106 | Kgiomz | ro-00Ke/em A 0
Average 235.59 Kg/Cm?
28 th day 228.79 Kg/sz
Cement concrete cube of mix 1:2: 4, cast on compressive 240.12 Kg/Cm? ty represents - 28.00 Cum f
19 116/01/2021. For Nallah wall stan th =1 210,00 Kg/em? 1039 | Quree um for two
. . g 226.53 Kg/Cm sets of cubes.
Average 231.81 Kg/Cm®
28 th day 237.85 Kg/Cm2
Cement concrete cube of mix 1:2: 4, cast on compressive 226.53 Kg/Cm? ,
20 116/01/2021. For Nallah wall. strength 258.24 | Kg/cm? 210.00 Kg/cm 40 do -----
Average 240.87 Kg/Cm?
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;RO'_ DISCRIPTION OF SAMPLE TESTED FOR RESULTS MZ’;r/r'T\]’:'SZa\é?'e“e % Zt;z/zor REMARK
28" day 22426 | Kg/Cm?
21 ig%eir)ggcz);crlzete cubeofmix 1:2: 4, cast on compressive 246.91 Kg/Cm? 210.00 Kg/cm2 10.75 Qty represents - 28.00 Cum for two
. For Nallah wall. strength 226.53 Kg/Cm? sets of cubes.
Average 232.57 Kg/Cm®
28 day 244.65 Kg/Cm?
. .. i 237.85 Kg/Cm?
o ootz 4. coton | e | FE L0 | g | v | e
Average 240.12 Kg/Cm?
28 ™ day 219.73 Kg/Cm?
H .. H 2
’3 (1337(1)(;?; gg;\lcrlzect:: 'c\:ll;kl)lzho::v r:|||>.< 1:2: 4, cast on co::rr;rrtla;tsrl]ve 2222; ig;igz 210.00 Kg/em? 10.03 Qty represc—;gz O?Zu%(l SC.um for two
Average 231.06 Kg/Cm®
28 ™ day 215.20 Kg/Cm?
i -9 - i 219.73 2
oo apeot 1:2: 4 coton | comrmte | BT LW | g0 | o0 | o
Average 224.26 Kg/Cm?

Copy to: 1. The Assistant Engineer, SD lll, WD I, WRD,Pernem- Goa.

2. Copy submitted to The Superintending Engineer ,CPO,WRD, Sinchai Bhavan, Porvorim Goa for kind Information.
3. Copy submitted to The Executive Engineer , WD | ,WRD, Porvorim- Goa.

4. QC Lab File. 5. Bill File.
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